Jet Drives - Model 12-TD Seal Pak

American Turbine Model 12-TD Jet (w/ Seal Pak) Replacement Parts

 

Model 12-TD (w/ Seal Pak)

USED W / SERIAL # 25649 - PRESENT

SYM.
DESCRIPTION
QTY.
PART NO.
1
BOWL GASKET
1
152-G2006
2
WEAR RING LINER
1
152-WR6004
3
WEAR RING (SEE BELOW)
1
152-WR5***
4
IMPELLER
1
152-IMA***
5
IMPELLER NUT
1
152-SH3507
6
BOWL BEARING
2
52-B1505
7
SHCS, 5/16-18 X 1-1/4
4
152-F05 18 10 SH
8
GRATE
1
152-I4207
9
BOWL
1
152-SC9103
10
GRATE BACK-UP
1
152-I4307
11
FHMS, 5/16-18 X 3/4
3
152-F05 18 06 FH
12
SNAP RING
1
152-SH1507
13
THRUST WASHER
1
152-SH2005
14
THRUST BEARING
1
152-B1103
15
SLINGER RING
1
152-SH2403
16
PUMP SHAFT
1
152SH1107
17
IMPELLER KEY
1
152-SH3007
18
SHIM KIT
1
152-SHK4007
19
BEARING CAP SEAL
1
152-SL1007
20
ENGINE MOUNT RING
1
152-SC4007
21
5/16-18 X 2 HHCS
2
152-SC2003
22
BEARING CAP FHMS
2
152-F05 18 16 FH
23
5/16-18 X 2
14
152-F05 18 16 HH
24
LOCKWASHER, 5/16
20
152-F05 LW
25
SUCTION SEAL
2
152-SL1603
26
SEAL PAK O-RING
2
152-O2103
27
SEAL PAK HOUSING
1
152-SH2303
28
SEAL PAK SEAL
1
152-SL3508
29
HAND HOLE COVER
1
152-SC1703
30
HAND HOLE COVER O-RING
1
152-O1003
31
SUCTION PIECE
1
****
32
HHCS, 1/2-13 X 1-1/2
8
152-F08 13 12 HH
33
BARBED CONNECTOR, 3/8
1
152-SC4507
34
GREASE ZERT
1
152-SC8801
35
HHCS, 5/16-18 X 1-1/4
3
152-F05 18 10 HH
36
LOCKWASHER, 5/16
3
152-F05 LW
37
HHCS, 3/8-16 X 3/4
1
152-F06 16 06 HH
38
BOWL BEARING, WATER LUBE
1
152-B1603
39
STAR WASHER, 5/16
6
152-F05 SW
40
HHCS, 5/16-18 X 1-1/4
6
152-F05 18 10 HH
41
FLAT WASHER, 5/16
22
152-F05 FW
42
HEX NUT, 5/16-18
16
152-F05 18 HN
43
AN WASHER, 5/16
10
152-F05 AN
44
RIDEPLATE BRACKET
1
152-I7301
45
RIDEPLATE
1
152-I6901
Sorry, there are currently no parts in this category, we may be:
  • In the process of populating this category
  • This category may only be used for informational purposes
  • Parts in the category may be unavailable for some time.
If you believe you received this message in error, please contact support for assistance.